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Photo-Assisted Dry Reforming of Methane over Plasmonic Ni Photocatalysts Under
Visible Light Irradiation
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Fig. 1 Production rates of CO and H, in the photo-DRM reaction over
various M/Ga,0; (M: metal) at 473 K. Metal loading was 1 wt% as a
metal. Before the catalytic activity test, the sample was reduced at 623 K
under H, (10%)/Ar gas. A 300 W Xe lump was used without any optical
filter.
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Fig. 2 Effect of Ni loading on the activity in the photo-DRM reaction on
Ni/Ga;0s, Ni/ALOs;, and Ni/TiO, under UV-visible light irradiation
without any optical filter at 473 K. Before the catalytic activity test, the
sample was reduced at 623 K under H, (10%)/Ar gas.
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Fig. 3 Effect of reduction temperature in the pretreatment on the UV-vis
absorption spectra (a) and XANES spectra (b) of the Ni/AL,O; sample (Ni
loading: 5 wt%).
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